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KEY SAFETY SYSTEMS, INC.

A Key Automotive Group Affiliate

7000 NINETEEN MILE RoAD
STERLING HEIGHTS, MI 48314
(586) T26-1800

www. keysafelyinc.com

March 30, 2005

LaVanture Products
2912 Dexter Drive
Elkhart, IN 46514

Subject: FMVSS Standards

In reference to our previous conversations, please again, be assured that all the seat belts assemblies which Key Safety
and its divisions furnishes to LaVanture and its custorners meet and or exceed FMVSS 209 and FMVSS 302 specifications as
required for the autornotive industry. To meet these codes the installation of the belt assemblies must also be installed per the
required FMVSS standards.

In addition, since we supply many of the same belts to the vehicle manufactures (GM, Ford, Chrysler and Toyota)
these assemblies meet all-applicable manufacturing requirements required by those companies.

Should you require copies of the independent laboratory reports and customer certifications please contact me at your
earliest convenience.

Quality:

Key Safety has conducted test on 6 samples each product manufactured for LaVanture Products (as applicable):
- Servo Sled test vehicle sensitivity - Tensile Strength - Buckle and spring cover separation :
- Extraction/Retraction efforts - Tiit Lock - Top-level dimensional verification

Level 1 PPAP documentation will be prepared and available for your review for each product. 1n addition, updated FMVSS
209 and FMVSS 302 Independent Laboratory testing will be conducted on each family of parts. As an indication of the quality
you can expect, the Greenville, Alabama facility has been operating at a zero PPM quality rating for over a year.

Please be assured that the Greenville, Alabama delivery rating by every major OEM is 100% on time. The Greenville facility
15 1SO 1400) and QS9000 certified, as are all of our other plants.

Sincercly,

Service and Aftenmarket Business Team Leader



Annual Certificate of Conformance

Key Safety Systems, Inc.
201 Industrial Bivd
Greenville, Alabama 36037

Hereby certifies that the items denoted herein have been inspected and/or tested to the
extent necessary to assure compliance with all the requirements of the noted purchase
order, drawing, drawing notes and revisions, or applicable specification(s). Inspection
records and test reports, which substantiate this statement, are on file at our facility and
will be furnished upon request. This Certification of Conformance will be supplied on an
annual basis unless otherwise deemed necessary.

. Part Name. i -ERPart Number: o PatName. o cfin F nbef
Bkl Asm E71420000 LaVan 3 PT ROB E222450VS
LaVan BLT/BKL/SLV E0684401 LaVan BLT/BKL E222470NF
LaVan BLT/BKL/SLV E0B844NF LaVan BLT/BKI E222470SB
LaVan BLT/BKL/SLY E06844SB LaVan BLT/BKI E222480SB
LaVan BLT/BKL/SLV E06844VE LaVan BLT/BKI E223650NF
LaVan BLT/BKL/SLV E06844VF LaVan BLT/BKI E223650SB
LaVan BLT/BKIJSLV E06844VS LaVan BLT/BKI E223650VS
LaVan 2 PTBLT 7804-350 LaVan BKL/CBL/SLV E225400NF
LaVan 2 PT BLT 7804-NF LaVan ROB E22689901
LaVan 2 PT BLT 7804-SB BELT & RTR RH E232840NF
LaVan.2 PTBLT 7804-TW BELT & RTR LH
LaVan 2 PT BLT 7804-VE BELT & RTR LH
LaVan 2 PTBLT 7804-VF LaVan RGB RH
LaVan 2 PT BLT 7804-VS LaVan ROB RH
l.aVan 2 PT BLT 7805350 LaVan ROB'RH
LaVian 2 PTBLT 7805:8B LaVan ROB LH
LaVan 2 PTBLT 7805-VS LaVan RGB.1LH
LaVanr 2 PTBLT 7939:350 LaVan ROB LH

LaVan 2 PT BLT

LaVan 2 PTBLT

LaVan Shng.ASM

LaVan RETR LaVan BELT/BKL

LaVan RETR LaVan' ROB-RH

LaVan RETR LaVan ROB RH

LaVan RETR LaVan ROB LH

LaVan RETR LaVan FOB

LaVan RETR LaVan FOB E2361 40VS

Angchar Cover LaVan FOB E23615OSB

Anchor Cover LaVan FOB ;
LaVan 3 PT ROB LaVian ROB
LaVan 3 PT ROB LaVan ROB !
LaVan 3 PT ROB LaVan ROB E236170VS
LaVan 3 PT ROB LaVan ROB E236390SB
LaVan 3 PT ROB LaVan ROB LH E236390VS
LaVan ROB RH E23640088 LaVan ROB RH E236400VS




Annual Certificate bf Conformance

Hereby certifies that the items denoted herein have been inspected and/or tested to the
extent necessary tb assure compliance with all the requirements of the noted purchase
order, drawing, drawing notes and revisions, or applicable specification(s). Inspection
records and test reports, which substantiate this statement, are on file at our facility and
will be fumnished upon request. This Certification of Conformance will be supplied on an

Key Safety Systems, Inc.
201 Industrial Blvd
Greenville, Alabama 36037

annual basis unless otherwise deemed necessary.

RartyNam A Part Nuibers:
GF/BKL RH E24026NF
GF/BKL RH E24026SB
GF/BKL RH E24026VS
GF/BKL LH E24027S8B
GF/BKL LH E24027VS

Cover Adjust Tongue E2510801-00
GF BKL LH E26521NF
GF BKL LH E26521 SB
GF BKL LH '
LaVan F/RBKL
LaVan F/R/BKL

LaVan FIR/BKL

T-800- F/R'MR 2000

T-800 F/L MR 2000

B-VAN BI‘@JTN ASM

LaVan FOB RH

BKE/BKL

JDC BKL RH

JDC BKE RH

E3722BSE

Quality Manager

Key Safety Restraints Systems

LaVari ROB RH

E249810NE

LaVan ROB RH £249810SB
LaVan ROB RH E249810VS
LaVan ROB LH E249820NF
LaVan ROB LH E249820SB
LaVan ROB LH E249820VS

T800 BKLL ASM R

E266040NF-00

T800 BKL ASM L

E266050NF-00

Ext Cab F/S Cir

E272630NF-01

LaVan R/BLT E2869801
BKL ASM W/O SW E2921 001-00P
LaVan RETR BLACK
LaVan RETR BLACK
BK_UTM_G ASM
BKL/TNG ASM
BKL/TNG ASM
LAP BLT/BKL
BOLT 533151 9@-00
JDC BKL RH E37228VS
JDC BKL LH E372295B














































































































































S T I ki STURGIS TECHNOLOGICAL INDUSTRIES
. i Custom Molders of Urcthane Foam and Liquid Composite Parts

301 W. SOUTH ST.
~ STURGIS, MI 49091
Telephone (616) 651-7475
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r your information and also for your customer's; the
we supply to Superior Seating all meet or exceed the
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[54]

1o certify that all foam shipped to @

Superior Seating
303 Chicago Ave.
Goshen, IN 46526 fon :

and designated as "FR” meets .0F'—GXCQ%QS{'{FI-Q-_{EM

s Charlotte » Elkhart, Indigmaf@ﬁl
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4380 €AST 11th BVENUE

HigLeRH, FLOAIDA 33013

TELEPHONE: {205) 6859651
TOW FRES 1-800-4CMIVAN

3 _ g@ﬁoia ﬂwo ome

e

FAX: (395} 655&314] .

LY AUTOMOTIVE GRADE
ICH

MATERIAL MADE FOR INTERIOH DECORATING AND SEATING

FNL j: ATIONS . ;
7 .
' PECTFICATIONS |
CADDY 4p41 THST METHOD
WELGRT 13.%5 -1§.5 08Y [_BETMD376
PALCHNESS 28 - 36{MILS ( AETMDT 51 ‘
E——— 100 X 6D MIN. ) ' Asmxﬁs_au
BLONGRTION 40% .X‘ liﬁ% MIH. 4 ABTMD5Q34
TRAPEHOLE TEAR | 20 LBS, MIN | ABTMD2E13
SPTTOH THAR 3°LBS. MIN. T A;ﬁuaza’la}
WYLENBEEY 25,000 GYCLES/MIN. | APTMDA157
BMETEZNT BALLY PLEX| 30,000 QYCLES/MIN. © PEA T 415 )
TPAS CLAGE I | PASS . UFaC 'FABRI:C GMSS
, | MT . TH 1990, .
F L3 ”.‘”‘LI‘:L’X PAHB , ?lflVSB 302 0
CROCKING NO STAIN - MIN. 4 l A%TCG ™ B-1977.
T TAESR ABRASION CS10-1,000 GRAME ﬁmasw
500 CYCLEE -~ PASS ;
WGSNBEEK ABRASION | 3,000 CYRLES - PABS. . AJTMDISS7
A CAL eTenrnms KIS COMPANY
‘ TUTPL P, gaz’
r
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BCR R W

4380 ERST 1ith AVENUE
HIRLERH, FLORIDA 330)
TELEPHONE: (305) 685

FAX; (305) 685-314)

¢.i.1. AUTOMOTIVE

TOLL FREE: 1-800-40M

124

965)
VAN

suifide Stain

AVERAGE

TEST PERPORI‘M)/TESTI’ BMETHEOD

e
>
¥

PROPERTIES OF CRULSER"VINYL

wigth

TerEsih

Weight

Film.Thickneés
Substrate Weight

adhesion (ABTM D—?é?)

Aeﬂblle Strengbt
{Grab Method

rrapezold Tear Streng
{ASTM D-17117

tight Fastness {(ASTM

Cold Crack (CFFA~6)

Fire Retardency (MVS3-302)

arrasicn (Taber - 500
Troxckingg

Seam Strenght. (CFFA

4)

53"
45 yards '
target 23.

.02

4.0 oz!ydz

: » 100 1bs
ASTM D-751-59).
ht 30-45 lbs |
-80) .
xsarmf_acﬁu::
sulfide st
G~25-75) 300 ‘howrs
Minus 10°H
’ pass
gm. weight) 300 cycled
pass

. 318~26 1bs

b0 oz/54"

with foam {target)

4,0 mindmap Ibs/inch

L3 to resist

, Clasa A pass
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TRACKER . HACER
- VINYLS. | L"’..ATHER o

SPECIFICATIONS SPECIFICATIONS
B WL : * thicknesa 10 - 3 mm _
& ‘_jauﬁﬁ {m;CXHQW) 45 mym 2 .08 B L ] QM‘Sm f-ar rface finish: '
Cw ygtsile swgngn (ASTM 761 - c - » Resistiance tq wear (ASTM D3884, 500 gr.
wars EE.77 Ips, - il 107,88 lba. © HA whipsl, D00 Cvoles)
% ot oy [ASTM 751) - warp 58.54% - & Cold Crack (ASTI4 D12 GMEMO P)
WA i » Blocking Jey
o tunr srsngth - warp 3117 ibs, - Tl 3508 los, o Compatabilit} (G941 P)
s FENGIN - Warp 18.0 Jbs. - fill 1 .91 {bs. . » Grain Batentipn {(3M142 P)
& sdhesion (ASTN D751, - warp full - fitLfull - sztng{ P)
@ iimginess (AATOC 16 XENDN e Sculing & Mdrking (GMIT50 F)
150) - pass | * Top Coat Adnpsion (GMJTE0 P)
& worasion Wyzsnbeek 28,000 cycles - pass " Cowﬁg i (ASTM D2097)
® Juber 250 gycles - paaa 4 ) 60,000 oycies] -
w woio craek Fed. Std. 887410 pass @ r20° o Coloriastivessita lignt (SAE J1885)
W ngring ~ 158,000 cyctas N’EZS» ’ R
, » Color Crock (PATCCTM 8) wet/dry min. 4
WHEETE THE FOLLOW!NG , ' » Resletangs to peilowing (GM2766 P)
PLAMMABILITY CODEB : » top grain ' -
B VSRS RED ‘ * drust t.fyed ' e ,
# {aiiornia \i‘?’f}h 17 C ) ». wnnm W‘ 59am abrasion mt
. § : B.ODD cyciaa

53‘-..3'

@%ﬁﬁﬁTURE
%ﬁgﬁﬂﬁ %égg

# Femarkanis Color-Twinning
process mamws premium companion leathers

Eng vinyig (o dasign intariors of endlring

Daguny and durabllity, !

Bensie Pricing makes the Signature Series
€gpocialiy attractive.

LuTponate;

4380 £a8t TIHH-AvOnue

riaglean, Floride 33013

{30%5) 685-pax

FAX {305} BBE-B51 ( 'mx (a 58-2218
- 00N 208 AR (8@01 346—0475 (800} 5T 290

10TAL. P.282




AP 1w JUo ul:dap Pletcher Sales, Inc.

Brand Fabric

RECOMMENDED APPLICATIONS:

« aqiomotive Seating and Trim - « Home Office Seating
» ContTerence Room Seating « Foyer and Lounge Seating
. cutive Seating » Residential Seating
»+ General Office Seating : » RV Seating and Trim

> otel/Miotel Room Seating » Work Station Seating

SR CIFICATIONS:

- vominal Total Thickness: .0045 inches {45 + 4.5 - 1.5 mils)
-+ Standard Weight: 29.0 ounces per linear yard )
+ Abrasion Resistance: Superior abrasion resistance — 100,000 cycles —~

YWyzenbeek — CFFA-1 (Federal Standard 191A — Method 5304)

Miidew Resistant

= 1,000 Hours Weathermeter

« Finished Width: 547
=~ Roit Length: 40 linear vards

2

MANUFACTURED TO MEET THE FOLLOWING
FLAMMABILITY SPECIFICATIONS™:
- FVES - 302
California Flammability Regulation (Bulletin 117, Section E)
Fnvia Class A
« UFAC Class | _ _
* This 1erm and the corresponding data refer to typical performance in
the specific test indicated and should not be construed to imply
the behavior of this or any other material under actual fire conditions.

www.morbern.com

I[M@rbémj

Morbern is an ISO 9001 Centified cdmpany




Pletcher Sales, Inc. |

P.O./G.P. 1207, 80 Bouncary Poad -
Coermal, Ontarlo, Canade XoH 5V
Boldl Tol. (413} 904-4811 :
Fax: (913) 332-0182 - Admindairation ‘
Fax; (8138) 0320778« Sxine / Procuction Planting

Vorbern Produat Dirootcry SPE 4660
I8 February 1

PRODUGT INFORMATION SHE g'} '

CADUIES
i Tla‘é‘.l,

High tsilerspilit

Excallian

Physiscai propertios

ST du»mliiy characteristics.

an expanded vinyl that is supported by a 5ynth§ﬁc loopad knitted backing

Result ! Linits ,

_Pruperty il Units leihod
Total weignt ozs/lin yard ASTM D751 28,0 tf- 1.5
mils ASTM D751 45 L+/- 4.5
thch Fed $to- 54 T 2
) 181A-5020 , ~ ¢
pounds ASTN D751 W. BB v/- 8
. , ' F. 79 -7
Adhesion of pounds/ingh ASTW 0751 %M. 8.5 rf- 3,8
ocoating : F, 6.5 i~ 3.5
Yearing pounds “Fad §td W. 10.6 - 2.5
8TPengtn 191A:-5134 F. 10.% ti- 2.5
Tripezoid tear pounds ASTM D117 W, 24 +1- @
stranginh ' F. 24 A/ 6
Hexanse extraction ] % HI-TLWI 423 7.0 - 2
Stpeten undep . " BAE JBS6 W, 25 - 7
- loug R T F. 150 +/- 28
Pepiianent st % SAE J855 w. 4 +{- 2.0
F, 24 i+l B.O
; - ™1
4 Weather eststance } Hes ASTH Q23 -92 Pasa -
{800 nys Hathod 1 No signifiesnt colour
X : change or stiffening
Miicew resistance ASTH 621-900 No .growth. or
i - disooloration
Abrasion cycles aanbeek - No significant wear’
regisranca ‘ L
l@ﬁhu:g Fed Std ,Sca’le rating 2 max
f‘eziic'tuuu, 183A 5_872 . : -
‘rosking Fed 5td Ratdng of good both wet
euistancse A . 1ggar5551 & dpy —
i Celd resistance. _%F Fod. 8td Pasa -18 -
1814 5874
E Flems $ FMVSS.302




BIFMA Claas A

_ valilornia 1317, 366y E
i . UFAG Class 3

Nots

: v Lnvoixation stated 4s

FOToranNCe

maesen Ine, o

10 the beai"of'éur'knﬂwlédné; atcurate, It ls offered Tor vorification
?urponeu oniy. . . .
fers no warranty, and assumds no ligdility for actual relisnce on this information,




104 Pennsylvenia Raiiroad » Linden, N » 67036 » Phone: 1-800-354-4401 ¢ Fax 808-862-2072

Vo Whom It May Coneern:

Vinyl Specifications

spec: 435 gange X 347
Bucking Cloth: 65% Polyester/35% Rayon Blend Double Knit
Flagpanability: MVSS-302
Cal-117 Class 1
UFAC Class 1 | : _
{fiera Violet Resistance: 300 hours (ASTM-G53 QUV)
Cold Crack Resistagee: Mimus 30 degree F (CFA-6A Keller Method)
sbrasios Resistance: Exceeds 200,00 cycles (CFFA-1/Wyzenbeek #8 Cotton Duck)

£ you have any other questions, please give mue a call at (800) 354-4401...

iceredy,

resident
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. - s " - > s ‘(L e - - -
164 Pennsylvania Rairoad * Linden, NJ ¢ 07020 - Phone 1~800~354~7_-4~401 » Fx 808-882-2072

. .zeitications for East Coast Vinyl

:wsuiactared To Meet The Following Codes

sotor Vehicle Safety Standard 302
Cuiifornia Tech Bulletin 117
Hear Sealable

Bl O Threatments
« aprasion-Heavy Duty Wyzenbeek/CFFA-1
» Federal Safety Standard 191A-Method 5304
o {old Crack-10 °F (233 °C)
- Light Fasiness-300 Hours Minimum

switapic Applications
= Uffice/General Seating
« Residential
= anne/RVY/Auto

. Width; 547 (137 cm)
» Koli: 30 yd (27.43 m)
. Weight: 27-28 oz. (634 gm/m?)

Post-It* Fax-Note- 7871 Dste
Ta

CosDept. ~ Go.
PHone § Fhora ¥

Fax R R
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104 Pennsylvania Raifroad s Linden, NJ » 07036 + Phons: 1-800-354-4401 v Fax 908-862-2072

Loxiper hpecifications:

,1 cf*orm 1he joilowing tests on one leather sample submitted in accordance with GM specxﬁc-anm M
2758k and the indicatsd laboratory procedures:

A

Thickness (ASTM D18 13)
Weight (ASTM D3776)
Pliability (GM9151F)
Tensile Strength (ASTM D5034. Grab Method)
ongatodn
Pear Swength (ASTM D2261)
i Sriteh Tear Resistance {(Double Hole, ASTM D47035)
2% Seam Swength (GM21257)
2% Resiszance to Wear (ASTM D3884, 500 G, 300 Cycles, H-138 wheels)
3.2.9.1 High Wea (300 cycles) :
3.2.10  Resistanee to Wear (SAE J1530, Duck #10, Wyzenbeek Method, at 31b load and 4 b tension,
55606 CYLL.:S)
53.2.11 Cola {rack Resjstance
; 1 11.1 Cold Crack Resistance (ASTM D1912, Seating & door use only)
2.11.3 Cold Crack Resistance, High Impact Leather (GM9032P)
3.2.32 Hesistance to Blocking (SAE J912)
As-Received
After 24 h Bumidity
Compatbility (GM9141F)
14 Graip Retention (GM9142P)
15, Crazing (GMSM43P) .
3.2.5¢ Cosating Adbesion (ASTM DR0O97)
3.2.17 Topcost Adhesion (GM9335P)
' As-Recieved
After 24 &t Huanidiry
% Resismnce to Scuffing and Marring (GM9150F)
& Cleanability (GM916P, Procedure A)
Resistance 1o Consumer Cleaning Products (GM9900P Procedures A)
Flammability (GM9070P).
As-Kesieved
After accelerated aging per GMPZOOP
24 Odor (BAE 11351)
25 Fogging (SAE 11756, 7 d over P05 then testing)
.26 Tivber Show Through, Perforated Leather only
.J2  Resistance to Humidity (24 h @'BSOC ad 95 = 5% R.H.}
3.2.13  Resfstance (o sSulfiuy Ton Staining
Subide (GMS065P)
Sulfir Dicmde (GMO736P)
3.3.14  Colorfasmess to Light
5.3.14.1 Seating and Shifi Boot (SAE J1885, 225.6 k¥/m”)
.16 Color Crock (AATCCSE)
1 Colarfasmzess to Elevated Temperature (72 h @93 x 200)

[ PR SR

[

:

PRI B I €A

-
s
3
P
“
3
N

Lot

Any questions please call: 1-800-354-4401




1UE LU UbD UIZI3Ldp Molded Foam Products

LECULAR

L4 ,,, | | .
" Chemical Systems”

4R Flexible Pelyurethune/Technical Data for g’ﬁ?%%f*% A40M-T3

HR&24OM-C] 17 is an MDI based system developed for h;gh resiliency’ seoﬂng cpphccmcns- The low

viscosity of thij. rmulaion mokes it egsily odaptable to both low-pressure mechanicol mix and high-

pressure ppi nent mix dispensing equipment. The system offers exceprionol strength properties, ropid

demold ond vi J-free paris. Foam produced with this systemn meets flommaobility requirements for CAL 117,
. MV55302 ond FAA25.853(0). lso Component:. HRA-MJ0-33 i

| PHYSICAL Foam Characteristics PRYSICAL Foam B 1. 0icol CHEMICAL Profite
Ch*zru:?eusétgs

Propeﬂy ‘Resm Blend fsotfuﬁole x
Mo)dad Densny, psf
v HRB-240M-C117 HRA-M30-33
[ ASTM D 1622-—98 BRE - e l
é'fensile Strength, psi 25.14 Viscosily @ 75F 1200 cPs 30cPs
ASTMD3I574-Test E - : - R
o : o .~ | Weight/golion 8.9 tbs 10.0 lbs |
Tear Strength, ppi 7.1 _ — — B ﬁ
- | ASTM D357 4-Test F Storoge Temperature 60-100 °F 60-100 °F |
u m T T T T T — SR |
Addmonol physr:ol properiies und burn test . Tg;nelf Lifo* 6 'mos‘ T & mos. ;5
resuhs on of bock. . - R . . j
Mix Rotio 100 pbw | 53 pbw !
—— Ind - 110 ‘
Component ternp 75°F _1 e_x I I,
P - — g . *Shwif ile dependent on Woroge roadiiee.  Both components thoutd be
Cream Time; seconds 10 stored i vightly copped tomoiners with nitrogen blanketod heod-spoce.
. Comnponants shovlkd bo sored I o yemparotore romro¥ed environment of
— —— o S U opproximately 75°F. Avoid extreme lemperatoras ond sigrifican chonges
Mix Time, seconds 5 in rempnmh:rc. Abwoy: hu-voonMQDS aroioble,
p—a - —— ) - — — e et sttt
. | Rise Time, seconds 67 BURN TEST RESULTS
S ) — CAL1T7: PASS
 Demoid time, minules 3.0-3.5 MVS5302: SE ({self-extinquishing)
5 . s _ . FAA 25.853 (a): PASS
Mold Temperature 115-130°F
ILF - D—’ - ¢ . w S 50 ' Carpenter Co.
. Freo Ris , . . e e
| " © Rensiy. pe Chemical Systems Division

- N oot e e R— Custiomer Service 800-444-5132 N

*Reoclion tines 8 denshy ore inflnenced by mix effidency, www.carpenter.com
component tamporatras ond omblent conditions. ) )

1&?0!1}.»1 13¢ iahrrmction chove § slferbd tor you eomiderslion, inyeslgann ond reeihestion. Th doks is presexied in yood Falth snd iy brlizerd In Yo rebioble, Lorpentee {v_ howorer, mukuino rspresxcniolion vs Yo sorm.
SAetentss of ouurory. FOrpEale? (o mubas ro waeronly expra3sad of impled- with resper) bo She dotu cominined hertin, Corparee (¥, 1nnnt) snticpme o} tonditiom vadey which this dets moy b e, the vonditians of dasding.
siwivge, it vl Bpeap) 1 Ihe 1o 0w pre beyosd Lavponier 43 T1omho). Yho, wr Bprenly Sstloim ympyasibifiny or Gobikey Iyt sy los1, damoge of vapanie orting oud 8§ reliente on thm indrroalivs wntolnod herein. You
Bre wdtited 1o Mode 7991 oren dehe minatine at to tabety, ceaobility 3 oppreprivie mansae of kunfing, steregd, vst oed Sispoasal.




lug 10 0S 03:33p Molded Foam Products

HE Flexible Polyursthans /Technial D

Adci:honcl FHYS!CA’ Foam Chumz?emhcs.

FD, 35" x 357 x 4"
ASTM D3574-Test B

25% deflection

Suin dor HRB.240M-0317

48.4 Ib/50in2

; SAG Factor 278
Hysteresis 20.65
Elonguotion 1.40%

ASTM D357 4-TessE, Bend\morks
Compression Sels,
50% Deflection ASTM DD, Cy
Un-aged &%
Humid Aged {J2) 11% |

1







Aug-1:-05 U85: 09840

iy

F3BRIC SERVICES

& eivision of MPR Corporation

Monierey Lcaﬁhg:r ,

e .~ Test : : e Req_'gi[gmcnl

ihickness ! ASTM D 1813 1.0mm +/- 0.02mm

W eighi ASTM D3AT76 2_,5_,07Jsf +/-.25

Tensile Suength ASTM D 5034 ' 400N min.

Elongstion ASTM. ] 5034 (_SO% mux.

Tearing Swrength ASTM 4704 22N rmn

Abrusion  ASTM D 3884 CS10 Wheel, 500 ¢ Wet.

’ 1,000 oycles

Cold Ulex SAEJ323 A : 30 ¢

Adhesion Tape Test Tﬁolﬁﬁng,pecﬁngcﬁ%opcoat

Crocking ANLCC & : ~ wet/dry 4 min.

Flammability FMVSS 302 101.4mm/min

Light 'astness | SAE J1885 100 hes 5 Iaﬁng
150m345nﬂmg.

103 Hinsdale Farms Rowd Bristol, IN 46307
(574) 848-5100 Fax (574) 848-1776
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FABRIC SERVICES

& eivision of MPR Corporation

White vinyl
White leather

PASS
PASS.

PIIYSICAL PROPERTIES (cont.)

516 Sculf & Mar PASS

517  Grain Retention PASS

538 Cleanability PASS

19 Odor PASS:

5.20  Flammability SeM-extinguished
After Accel. Age Self-extinguished

" After Steaming

521 Phability (50 g. toad)

Self-extinguished
0.050 .

COLOR PROPERTIES
&0 Colorfastness to Light (225,6 kJfm?) PASS
a2 Colorfasiness to flevated Temperatures PASS
&3 Color Crock (Wet/Dry) As received PASS/PASS
After 7d70° C PASS/PASS
&.4 Resistance to Humidity PASS
6.5 Resistance to Sulfide Ton Staining v
H,S PASS
SO» PASS
o8 Accelerated Aging PASS

103 Hinsdale Parms Rowd

Bristo), IN 30507

174y $R-5 HID Fax (574) BR-1776

2 of £
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FABRIC SERVICES

a division of MPR Cerporation

5.5

5.6

Monterey Vinyl
TEST REPORT

February 24, 2005

RM-7859 — Med. Neutral
Specification GM2737TM

PHYSICAL PROPERTIES
Weight 18.2 orfyd’
Thickness 0.034 inches
Tensile Strength {Warp Directian) 97 Ths.
(Fill Direction)68 Ihs.
Trap Tear (Warp Direction) 10 Ihs.
(Fill Direction)9 lbs.
Tongue Tear Strength (Warp) 7.0 Ibs.
(Fith) 6.0 1bs.
Fabric Bond Strength (Warp) 5.8 Ibs,
(&) 4.8 Ibs,
Stretch & Set (Warp) 25%/3%
(Filb) 180%/38%
Fogging ' 08%
Curling S mm
Resistance 1o Wear (Taber) PASS
Resistance to Flex PASS
Topcoat Adhesion As received PASS

After 24 h humidity  PASS

Resistance to Cold Crack (-30° C) "PASS
After Acccl. Age PASS

Resistance to Blocking As received PASS
ARer 24 b humidity PASS

Compatibility [of 2

103 Hinschibe Faros Road Brixiol, IN 46307
{5374 R4 5100 Iax (574} 818-172760
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FABRIC SERVICES

a division of MPR Corporation

5.16
517
518
519
5.20

6.1
6.2
6.3

6.4

6.5

6.6

White vinyl PASS
White leather PASS

PHIYSICAL PROPERTIES (cont.)

Scuft & Mar PASS
Grain Retention PASS
(leanability PASS
Odor PASS
Flammability Self-extinguished
After Accel. Age Self-extinguished
After Steaming Self-extinguished
Pliability (S0 g. load) D.0S0
COLOR PROPERTIES
Colorfastness to Tight (225.6 ki/m?) PASS
Colorfasiness Lo Elevated Temperatures PASS
Color Crock (Wet/Dry) As received PASS/PASS
After 7d70° C PASS/PASS
Resistance to Humidity PASS
Resistance to Sulfide Ton Staining
H,S PASS
SO, PASS
Accelerated Aging PASS
2.2
103 Hinadale Farms Road Bristol, IN 46507

(374 RAR-S 100 P (§73) ®UX- 1776




Aug-11-05 12:38P

FABRIC SERVICES

a division of MPR Corporation

Specifications for Hobnail and Cargoliner

Hobnail:
Construction — 12 oz/yd 2 +/- 10%

Polypropylene fiber with 3 oz/yd +/- 10% latex.

Testing - FMVSS 302 (by lot), weight
compliance (by lot), Color (by lot).

Cargoliner:
Construction — 8.5 oz/yd 2 +/- 10%
Polypropylene fiber with Calendared finish.

Testing — FMVSS 302 (by lot), weight
compliance (by lot), Color (by lot).

103 Hinsdute Farms Rood HBristol, 1IN 36507
(574) R4S 100 Fax (574) 848-1776

.09




FABRIC SERVICLS
103 HINSDALE FARM ROAD
BRISTOL. . IN 46307

Telephene 374 8485100
Fax 5374.RI8.1776
TO:  Midwest Automotive Design
33664-1 CR 9
bikhart, IN 406514
Attn, Curt Mattern

RE: Warrant for Flammability- Purchased Matenals

We warrant the following material shipped to Midwest Automotive Design during the
2005 model year will be manufactured, processed, and tested in accordance with
FMV$5302 Federal Motor Vehicle standard 302, We further warrane that due care
documentation guenerated by our testing, and monitoring program will be immediately
available upon request, tor your reference and further use, ag required. All lots of
matcrial are tested und records kept for review.

Warrant is for the tollowing material:

Matcnal Name Part

Alpme Black 11" Lam R75883

Empire 1/47 Lam 25950
- Rhonby 1747 Lam 3B6SS

Daic___ %S/ 1/05 Signed

Name:__

Tie_Directn - at QA4 _




Atwood
‘Compliance
Systems

ATWOOD COMPLIANCE SYSTEMS
STATEMENT OF CERTIFIABILITY

Atwood Mobile Products states that all Atwood Compliance Systems offered by
the company have been developed to meet the requirements of applicable
FMVSS standards. ACS further states that each system was tested. as closely as
possible to procedures recommended by the National nghway Traffic Safety
Administration.

All tests or engineering-analyses were conducted by or witnessed by qualified
testing personnel and or independent test laboratories and documentation is
furnished to affirm the standards used for testing and the results obtained.

ACS also provides detailed guides for the installation of all systems furnished.
While these guides are provided, it remains the manufacturer’s responsibility to
ensure that each system is properly installed.

ACS also states that while some components of the completed vehicle’s seating
systems are not’ furnished as part of the Atwood Compliance Systems, ACS has
provided specific guidelines for their application within the systems. Such items
include seats, sofas, seat slides and some fasteners required for attaching these
items. It is the conversion manufacturer’s responsibility to ensure that the items
added conform to ACS guidelines in order to protect certifiability of the systems.

ACS states that all Atwood Compliance Systems offered for sale to final stage
manufacturers are certifiable under FMVSS standards when installed under ACS
Guidelines. ACS further states that these systems, -as offered, do not adversely
impact a vehicle’s FMVSS 208 certification.

Disclaimer: Atwood does not assume responsibility for the Certification

of an installed system that does not us a complete system
as required and supplied by Atwood Mobile Products.

Revision — March 1999
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Tost Infurinaiion
pPait Minnber: 2884
sampie Deseriplion: Ui veleaso adj tonguae
Tasl Description: Tl Tock
1ol Number: 002-0822:43
Sample Date. 8126713
Customor: 16
Tochnicion: Tate
Catntaent:
Tosted: Aug 26, 2003« 9012 AN
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Disploceaen Cinld 2L 00

Tengile Test

BI26/2013 G281 AM
Specimaen Number 1

Test Descriplion: Breating sticngih lest

ftom lype:  388A2B8A

Lot 002-082213
Load Cell: Interface 5K, Full Seale: 5000.0 Pounds
Initial Velocity = 4 In/min
Sirnin Moasuromaent by: Crosshead Motion/Gage Length
Widlh: 2.0000 inches

Madulus 1,135.0 "SI
Poissons Ratio 0.000

Max. [Foree 3032.6 1.bs
Max. Deft. 2146 inches
Peak Slress 1,516.3 6l
Rreaking Stress 0.7120 P
Max. Strain 100.0000 %
2% Yield Glross 0.0000 PS5
2% Yiclkd Strain 0.0000 %
5% Yield Slross 0.0000 PSSt

5% Yield Slrain 0.0000
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Tensile Tast

BRG20TS 93127 A
Specimen Nuwmber 2

Tost Deseription:  Broaiing sliengh tast

Jtem type: 38BAL288A

Lot 002-082213
Load Cell: interfave 51K Full Hoale: 5000.0 Pouadts
Initial Velocily = 4 In/imin
Strain Measurement by Crosshead Molion/Gage l.ength
Width: 2.0000 inches

Modulus 1,125.9 PS5
Poissons Ratio 0.000

Max. lForee 3.229.0 Lhs
Max. Daefl 2117 inches
Peak Slress 1.614.5 P8l
Rreaking Sloss 29021 Pl
Max. Strain 100.0000 %
2% Yield Strass 0.0000 PO
29 Yielkt Sleain 0.0000 %
5% Yield Stress 0.0000 P41

5% Yield Shain ().0000 %
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Tenaile Tost

#6013 9:36:45 AM
specimen Number 1%

Test Description:  Breating stiongih tost

ltamn lype:  38BAL28BA

Lot; 002-082213
Load Cell: Interface GI< Full Seale: 5000.0 Pounds
nitial Velocity = 4 Infimin
Sieain Maasurement by: G suhoead Motion/Gage Lenglh
Width: 2.0000 inches

Moduius 1,058.4 PSI
oissons Ralio 0.000

Max. [Forco 3.322.91hs
Max Defl. 2254 inches
Paak Stress 1.661.5 PSI
Breaking blress 110066 11951
Max. Slrain 100.0000 %
2% Yicld Slraus 0.0000 751
2% Yield Slnin 0.0000 %
5% Yield Glress 0.0000 251

159, Yield Strain 0.0000 %

. B8y
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Tensile Tast

8IPGH2015 93747 AM

Specimen Number 75

Test Description: Broaking sength test
ltein lype: SBBAT2B8A
Lol 002-082213
Load Cell: mlerfa 51 Full Seale: 5000.0 Pounds
Initinl Velocity = 4 In/inin
Strain Measurement by: Crosshead Molion/Giage Length
Width: 2.0000 inches
Modulus 1,121.3 PS!
Poissons Ratio 0.000
Max. [Force 3,231.3 Lbs

Max. Defl, 224570 inchos
Peak Slress 1.616.7 PSI
Rienking Slress 8.6 \“‘

Max. Strain \0() 0000
2% Yield Stross 1.0000 “I
2% Yield Steain () 0000 %

(
5% Yield Strosas HON0 1“ |
5% Yield Sliain () 0000 4

‘Luuy
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Tensile Tost
BI26/2013  0:48:32 AM
Specimaen Nurboer 37

Ty

Vensdte

Dloplacunr o

Test Description. 13)'{;3;\!\\\\” Strength test

tem lype: 388A288/

Lol: 002-082213
Load Cell: Interfaca K,
Initind Veloeily = 4 In/min

Yoy

I8 | . [ . I -
Ay K]

Full Scale: 5000.0 Pounds

Strain Measurement by Crosshead MotionfGage Lenglh

Wiclth: 2.0000 inches
Modulus
Poissons Ralio
Max. Foree
Max. Doll.
Peak Stross
Nreaking Slrous
Miax. Birain
2% Yield Stross
2% Yield Slrain
L% Yield Stross
B Yiekd Strain

1,240.8 1S
0.000
3.445.9 1hs
2.292 inches
1,723.0 PG
5911 P41
100.0000 %
0.0000 DS
0.0000 %
0.0000 251
0.0000 %
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THUNE Lhe fro ile Test

Bisplavanent <in.)

Tensile Tesl

8132013 3012012 PM
Specirnen Number 1

MAGHINE:  MTI-10K, LOAD GELL-T0KIbI

PARTH: 505 30d

DESCRIPTION:  30deqg anchors

LOTHE 134-072913
Load Cal: Interface 101K, Full Scaler 10000 Pounds
Initial Velocily = 3 Infmin
Strain Measurement by, Crosshead Motion/Gage Lenglh
Width: 2.0000 inches

Maoduilus 778.43 PS)
Max. Foree 6,015.9 Lhs
Max. Defl. 3.690 inches
Paak Stress 3,008.0 PSI
Breaking Stress 3,008.0 PSI
Max. Slrain 369.0453 %
Proportional Limit Slress 0.0000 Psl
Proportional Limil Strain (0.0000 %
2% Yield Stress 14445 PSI
2% Yield Strain 2141.9847 %
5% Yield Stress 1,444.5 PSI
5% Yield Strain 211.9847 %

Work (inergy)

[ UOUUURU VPV SRY JPDOHY SN RIS SRS N

9,351.79 in-Ihs

LG, (HE

1
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Tensile Test
8132013 3:20:31 PM
Specinen Number
MAGHINE:  MTI-T0K, LOAD CELL-TOKIbE
PARTHE: 505 30d
DESCRIPTION:  30deg anchors
LOTH: 134-072913
Load Cell: ntarface 10K,
hitial Velocily = 3 In/min

Full Seale: 10000 Pounds

Strain Measuremant by: Crosshead Motion/Gage Length

Width: 2.0000 inches
Modulus
Max. [Force
Max. Defl,
Peak Stress
Breaking Stress
Max. Strain
Proportional Limit Slress
Proportional Limil Strain
2% Yiak! Strass
2% Yield Strain
5% Yield Stress
153% Yield Strain
Work (EEnergy)

6510.28 S|
$3,029.1 LLhs
4511 inches
3,014.5 PGS
3,014.5 PSl
451 1216 %
0.0000 PSI
0.0000 %
1.451.8 PSI
2432185 Y
1,451.8 PG
2432785 Y%
1214817 in-Ihs

(.00
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Tensile Tost
SI12013  3:28:03 PM
Specimoen Number 2
MACHINE:  MTI-10K, LOAD CELL-TOKIDf
PARTH: 505 30d
DESCRIPTION:  30deg anchors
LOTH: 134-072913
Load Cell: Interface 10K, Full Seale: 10000 Pounds
Initiat Velocily = 3 Infmin
Srain Meastrement by: Crosshead Molion/Gage l.ength
Width: 2.0000 inches

Modulus 764.47 RS
Max. Force 6,032.06 Lbs
Max. Defl. 3.592 inches
Peak Stress 3,016.3 PSS
Branking Stress 3.016.3 PSI
Meanx. Strain 359.1888 %
Proportional Limit Stress 0.0000 P&
Proportional Limil Strain (0.0000 %
2% Yield Stiess 1,455.9 PSI
2%, Yield Strain 202.9366 Y%
5% Yield Stross 1,455.9 PS]
5% Yield Suain 2072.9366 Y%

Wark (Fnaergy) 9,416.53 in-ths
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Tensile Test
8/13/2013  3:31:30 PM
Specimen Nuraber 3
MACHINI=:
PARTTH# 505 30d
DIESCRIPTION:  30deg anchors
LOTH: 134-072913
Load Cell: Inlerface 10K,
Initial Velocily = 3 In/min

Strain Measurement by: Crosshead Motion/Gage Length

Width: 2.0000 inches
Modulus
Max. {orce
Max. Defl.
Poak Slrass
Breaking Stress
Max. Slrain
Proportional Limit Slress
Proportional Limil Strain
2% Yield Stress
2% Yield Strain
5% Yield Stress
5% Yiold Strain

Worlk (Energy)

M0, LOAD CHELL-T0ILE

Full Seale: 10000 Pounds

£00. 410 i

759.43 PSS
G5.009.2 1.hs
3.571 inches
3.004.6 PSI
3,004.6 PG
357.08689 %
0.0000 DS
0.0000 %
1,443.7 DI
199.3903 %
1,443.7 PGl
199.3903 %
9,309.02 in-lhs
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8/13/2013  3:40:34 M
Specimen Number 4

Vens i le Tent
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Displacenent <in.?

MACHINE MT-T0K, LOAD GELL-TOKIB

PARTIH: 505 30d

DESCRIPTION:  30deg anchors

LOTH: 134072013
Load Cell: Interface 10K,
Initial Velocily = 3 In/inin

Full Scate 10000 Pounds

Strain Meastrement by Croasshead Motion/Gage Length

Width: 2.0000 inches

Modulus 74622 15
Max. Force 6,034.9 Lhs
Max. Defl, 3.640 inches
Peak Slress 3,017.5 P8I
Breaking Stress 3,017.5 P8I
Max. Strain 363.9887 %
Proportional Limit Stress 0.0000 P8I
Proportional Limil Slain 0.0000 %
2% Yield Stress 1,449.3 P8
2% Yield Strain 2041459 %
5% Yicld Stross 1,449 3 1'S]
B% Yietkd Stram 204 1459 %

Worlc (Fnergy) 9,575 55 in-hs




58998 Lbs. Tensile Test
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Displacenmnnt <in.)> 14.99

Tensile Test
8/21/2012 2:50:19 PM
Specimen Number 1
Buckle assembly test ITEM# 388A+288AVS
END FITTINGS USED FLAT .505
DESCRIPTION END RELEASE BUCKLE AND TONGUE W/ CHROME ANCHORS
Lot# V01010627001
Notes: COLOR IS MED NEUTRAL
Load Cell: Interface 5K, Full Scale: 5000.0 Pounds
Initial Velocity = 3 In/min
Strain Measurement by: Crosshead Motion/Gage Length
Width: 2.0000 inches

Modulus 1,326.1 PSI
Poissons Ratio 0.000

Max. Force 5,050.3 Lbs
Max. Defl. 3.342 inches
Peak Stress 256252 PS!
Breaking Stress 2,525.2 PSI
Max. Strain 100.0000 %
.2% Yield Stress 0.0000 PS!
.2% Yield Strain 0.0000 %
5% Yield Stress 0.0000 PSI

5% Yield Strain 0.0000 %
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300.0 Lbs. Tensile Test
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Displacement <3in.> 5.008

Tensile Test

8/21/2012 2:57:19 PM
Specimen Number 1

Buckle release test ITEM# 388A+288AVS

LOT# V01010627001

DESCRIPTION END RELEASE B&T

Notes: RELEASE #1
Load Cell: Interface 5K, Fuli Scale: 5000.0 Pounds
Initial Velocity = 1 In/min
Strain Measurement by: Crosshead Motion/Gage Length
Width: 2.0000 inches

Modulus 214.37 P8l
Poissons Ratio 0.000

Max. Force 176.03 Lbs
Max. Defl. 0.301 inches
Peak Stress 88.02 PSI
Breaking Stress 88.02 PS!
Max. Strain 30.1130 %
2% Yield Stress 5563 PSI
2% Yield Strain 29,7984 %
5% Yield Stress 55,63 PSI

5% Yield Strain 29.7984 %




508068 Lbs. Tenaile Test
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Displacement <in.)> 19.09

Tensile Test
8/21/2012 3:02:39 PM
Specimen Number 1
Buckle assembly test ITEM# 388A+288AVS
END FITTINGS USED FLAT .505
DESCRIPTION END RELEASE BUCKLE AND TONGUE W/ CHROME ANCHORS
Lot# V01010627001
Notes: COLOR IS MED NEUTRAL
Load Cell; Interface 5K, Full Scale: 5000.0 Pounds
Initial Velocity = 3 In/min
Strain Measurement by: Crosshead Motion/Gage Length
Width: 2.0000 inches

Modulus 1,365.2 PSI
Poissons Ratio 0.000

Max. Force 5,005.8 Lbs
Max. Defl. 3.358 inches
Peak Stress 2.502.8 PSI
Breaking Stress 2,502.8 PSI
Max. Strain 100.0000 %
2% Yield Stress 0.0000 PSI
2% Yield Strain 0.0000 %
5% Yield Stress 0.0000 PSI

5% Yield Strain 0.0000 %
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309.9 Lbs.

Tensile Test

It L L 1 {

Displacenent <in.>

5.809

Tensile Test
8/24/2012 3.04:37 PM
Specimen Number 1

Buckle release test ITEM# 388A+28B8AVS

LOT# V01010827001

DESCRIPTION END RELEASE B&T

Notes: RELEASE #2

Load Cell: Interface 5K, Full Scale: 5000.0 Pounds

Initial Velocity = 1 In/min

Strain Measurement by: Crosshead Motion/Gage Length

Width: 2.0000 inches
Modulus
Poissons Ratio
Max. Force
Max. Defl.
Peak Stress
Breaking Stress
Max. Strain
2% Yield Stress
2% Yield Strain
5% Yield Stress
5% Yield Strain

386.41 PSI
0.000
161.01 Lbs
0.188 inches
80.51 PSI
78.51 PSI
18.8128 %
59.38 PSI
18.8128 %
59.38 PSI
18.8128 %
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308.8 Lbs. Tensile Test
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Displacemont <in.?

5.4u8

Tensile Test

8/21/2012 3:20:46 PM
Specimen Number 1

Buckle release test ITEM# 388A+288AVS

LOT# V01010627001

DESCRIPTION END RELEASE B&T

Notes: RELEASE #3
Load Gell: Interface 5K, Full Scale: 5000.0 Pounds
Initial Velocity = 1 {n/min
Strain Measurement by: Crosshead Motion/Gage Length
Width: 2.0000 inches

Moduius 585.69 PSI
Poissons Ratio 0.000

Max. Force 183.58 Lbs
Max. Defl. 0.144 inches
Peak Siress 91.79 PSI
Breaking Siress 91.79 PSI
Max. Strain 14.4141 %
2% Yield Stress 76.08 PSI
2% Yield Strain 14.1047 %
5% Yield Stress 73.10 PSI

.5% Yield Strain 14.1047 %




Tensile Test Archive File

Test Date

8/21/2012
8/21/2012
8/21/2012
8/21/2012
8/21/2012
8/21/2012

£

created 8/21/2012

Spec. #

1
1
1
1
1
1

File Name Width-Diameter
CA\MTI_D
CA\MTI_D
C\MTLD
CAMTI_D
CA\MTI_D
CAMTI_D

NN NN

Thickness Modulus

0.08
0.08
0.08
0.08
0.08
0.08

1326.15
214.37
1365.17
386.41
1263.84
585.69

Tesr™ 3 ReentTs Do) \or Fisyr X

Prop. Limil
0

QO O O o O




Prop. Limit 0.2% Yield 0.2% Yield 0.5% Yield 0.5% Yield Work Max Load Max Defle: Max Stres
0 0 0 0 4] 5050.33 3,342 252517

55.63 29.7984 55.63 29.7984 176.03 0.301 88.02
0 0 0 0 5005.64 3.358 2502.82

0
0
0 59.38 18.8128 59.38 18.8128 161.01 0.188 80.51
0
0

0 0 0 0 5002.06 3.347 2501.03

76.08 14,1047 73.1 14,1047 183.58 0.144 91.79

OO0 o O O




Max Strain Break Load BreakDeflection  BreakStress BreakStrain  Secant Mo Buckie assembly test

100 5050.33 3.342 2525.17 100 0 ITEM# 388A+288AVS
30.113 176.03 0.301 88.02 30.113 0 (TEM# 388A+288AVS
100 5005.64 3.358 2502.82 100 0 ITEM# 388A+288AVS
18.8123 157.03 0.188 78.51 18.8128 0 ITEM# 388A+288AVS
100 5002.06 3.347 2501.03 100 0 ITEM# 388A+288AVS

14.4141 183.58 0.144 91.79 14.4141 0 ITEM# 388A+28BAVS




END FITTINGS USED
FLAT .505
V01010627001
FLAT .505
V01010627001
FLAT .505
V01010627001

DESCRIPTION

END RELEASE BUCKLE AND TONGUE W/ CHROME ANCHORS
END RELEASE B&T

END RELEASE BUCKLE AND TONGUE W/ CHROME ANCHORS
END RELEASE B&T

END RELEASE BUCKLE AND TONGUE W/ CHROME ANCHORS
END RELEASE B&T

Lot#
V01010627001
RELEASE #1
V01010627001
RELEASE #2
V01010627001
RELEASE #3




Notes:
COLOR IS MED NEUTRAL

COLOR IS MED NEUTRAL

COLOR IS MED NEUTRAL
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06/24/2014 10:06:25 AM -0400 FAXCOM PAGE 1 OF 2

American Technology
To: MIDWEST AUTO DESIGNS-CURTFrom: -
Company: Taotal Pages: 2
Fax Number: 574-522-5828 Fax Number:
Voice Number: Voice Number:
Date: June 24, 2014
Subject: P.O. Fax Curt

Memo:



06/24/2014 10:06:25 AM -0400 FAXCOM PAGE 2 OF 2

P
American Technology

COMPONENTS, INCORPORATED

Purchase Order Confirmation

Customer: Midwest Automotive Design Date: 6/24/2014
Cust.No.  MIDAD contact: || NGz

P.O.#: Fax Curt Est. Ship Date: 6/25/2014

Emaill:

Email2: Fax: 574-522-5828
Ship Via: ATC Truck Drop Ship To:

 Immediate Attention Requested (if Boxes are checked)

[ Minimum Order Quantity Required [ Pricing Discrepancy [ credit Issue L1 Refer to Quoted Lead-Times

[ Customer Supplied Parts Required [0 Non-Stock Item(s) [Clcompanent Part Availability
Notes:

Confirmed: Email:

Phone: Fax:

Thank you for the order!
2905 LaVanture Place » Elkhart, IN 46514 « (574) 262-1258 « FAX (574) 264-9138



Beam's Industries, Inc.
Certificate of Compliance

Customer; Midwest Auto Design
Customer Part Number: M2438-008,9
Beam's Part Number; DSCH8652P
po; N/A
Quantity: N/A

This preduct is certified ta meet the requirements of Federal Motor Vehicle Safety Standard
(FMVES) No. 209.

Sign

Pate:  1/20/20H0

Additional Comments;

None

Ceattificate Controf Number 1388

Bean's Industrisa Inc., 6420 8. Alr Dopot Bhvd,, Oklahsma City, OK 73135



Beam's Industries, Inc.
Certificate of Compliance

Customer: Midwest Auto Design

Customer Part Number: M2439-007
Beam's Model Number: 1523, FBK-1006-1
PO: N/A

Quantity: N/A

Thie product is certified to meet the applicable requirements of Federal Motor Vehicle
Safety Standard (FMVSS) No, 208,

Sign

Date; 12072010

Spec Cedificatz Cantrol Number: 1141 ' IO - S

BesnT's Industriaa Inc., 6420 5. Air Depol 8iwt., Oklzhoma City, QK 73133



Beam'’s Industries, Inc.
Certificate of Compliance

Customer: Superior Seating
Customer Part Number: $2330-001,2,3,4,5.86
Beam's Part Number: DSCH23122P
PO: N/A
Quantity: N/A

This product is certified to meet the requirernents of Federal Motor Vehicle Safety Standard
(FMVSS) No. 209.

Sign

Date: 5 /7 /2008

Additional Comments:

MNone

Cortificate Canlrol Number; 1182




